
Stiúrthóirí / Directors: Tony Keohane (Cathaoirleach / Chairman), Niall Gleeson (POF / CEO), Christopher Banks, Fred Barry, Gerard Britchfield, Liz Joyce, 

Patricia King, Eileen Maher, Cathy Mannion, Michael Walsh. 

Oifig Chláraithe / Registered Office: Teach Colvill, 24-26 Sráid Thalbóid, Baile Átha Cliath 1, D01 NP86 / Colvill House, 24-26 Talbot Street, Dublin, Ireland D01NP86 

Is cuideachta ghníomhaíochta ainmnithe atá faoi theorainn scaireanna é Uisce Éireann / Uisce Éireann is a designated activity company, limited by shares.  

Cláraithe in Éirinn Uimh.: 530363 / Registered in Ireland No.: 530363. 

Environmental Licensing Programme 

Office of Environmental Sustainability 

Environmental Protection Agency 
[...]
and level of detail of the information required to be included in the EIAR. The EIA Scoping Report was issued to 
the EPA, who circulated the EIA scoping report to relevant statutory organisations as part of the assessment 
process, as detailed further in Section 2.5. 

It is concluded that the operation of the project does not pose a risk with regard to potential radiation effects, as 
no existing plant / equipment on site contains or emits radiation. Therefore, potential radiation effects do not 
warrant consideration within this EIAR.  

There are no changes required to the existing infrastructure to facilitate the project, therefore no demolition, 
construction or decommissioning phases will occur. There are no changes to existing operational plant items, 
buildings or operational hours within the existing WwTP, hence there are no changes to the operational phase of 
the WwTP and Dunn’s Park outfall pipe.   

Consultation was undertaken with relevant statutory organisations  as part of the assessment process, as detailed 
further in Section 2.5.  

All relevant comments from the various consultees and the EPA (received 02/02/2022) have been fully addressed 
as required within this EIAR. 

 

1.8. Natura Impact Statement 
UÉ completed a Natura Impact Statement (NIS) (2023) for the project. The assessment concluded ‘that the 
discharges (current or future loadings) from Youghal WwTP agglomeration do not have the potential to adversely 
affect the qualifying interests of the Blackwater River (Cork/Waterford) SAC, Ballymacoda (Clonpriest and 
Pillmore) SAC, Blackwater Estuary SPA, Ballymacoda Bay SPA and Helvick Head to Ballyquin SPA. 
Consequently, there is no requirement for mitigation measures. To ensure continued satisfactory operation of the 
Youghal WwTP in line with the discharge licence the authors recommend the following: 

 Ensure that the capacity of the WwTP is not exceeded; 

 Ensure all discharges continue to operate in compliance with the ELVs/ relevant SWO guidelines; and, 

 Continue monitoring the effluent and receiving waters, on a consistent and regular basis’. 

The NIS concluded that ‘there will be no adverse effects on the integrity of Blackwater River (Cork/Waterford) 
SAC, Ballymacoda (Clonpriest and Pillmore) SAC, Blackwater Estuary SPA, Ballymacoda Bay SPA and Helvick 
Head to Ballyquin SPA or any European Site, in view of these site’s conservation objectives and that the 
conservation status of the Annex I habitats, Annex II species or Annex I bird species, will not be compromised 
by the WwTP and agglomeration discharges either directly, indirectly or cumulatively. It is therefore concluded 
that the Youghal WwTP and agglomeration discharges, alone or in combination with other plans and / or projects 
will not give rise to adverse effects on the integrity of Blackwater River (Cork/Waterford) SAC, Ballymacoda 
(Clonpriest and Pillmore) SAC, Blackwater Estuary SPA, Ballymacoda Bay SPA and Helvick Head to Ballyquin 
SPA, or any European Site (UÉ, 2023). Refer to Appendix 10.1 for the NIS. 

 

 

 



 
 

 

5204549DG0010 | 2 |  
Atkins | 5204549DG0010 rev 2.docx Page 16 of 179
 

2. Project Description 
 

The project is for the proposed use of the temporary discharge outfall, Dunn’s Park, as a permanent discharge 
outfall at Youghal WwTP under Discharge Licence (Reg. No. D0139-03) in Co. Cork. The existing outfall at 
Dunn’s Park, discharges treated effluent into the Lower Blackwater M5 Estuary / Youghal Harbour, which is a 
Special Protected Area (SPA) (Site Code: 004028), Special Area of Conservation (SAC) (002170) and proposed 
National Heritage Area (pNHA) (000072). 

There are no physical changes occurring with Dunn’s Park discharge outfall and there are no changes required 
to the existing infrastructure to facilitate the project, therefore no demolition, construction or decommissioning 
phases will occur. The existing WwDL (D0139-01) relates to the maximum design capacity of 16,000 population 
equivalent (P.E) which will not be altered or changed as part of this EIAR.  

The operational phase of the project will involve continued operation of the Dunn’s Park discharge outfall from 
Youghal’s WwTP. There are no changes to existing operational plant items, buildings or operational hours within 
the existing WwTP, hence no changes to the operational phase of the WwTP and Dunn’s Park outfall pipe will 
occur.    

Refer to Figure 2-1 for the Youghal Agglomeration Boundary. Refer to Figure 2-2 for the outline of Youghal WwTP 
Dunn’s Park discharge outfall. The selected study area for the project depends on each environmental topic. 
Different subject matter experts may require a wider study area depending on their assessment / walkovers, to 
ensure a robust assessment for their particular environmental topic.  

 
5 M denotes Munster 



 
 

 

5204549DG0010 | 2 |  
Atkins | 5204549DG0010 rev 2.docx Page 17 of 179
 

 

Figure 2-1 – Youghal Agglomeration Boundary  



 
 

 

5204549DG0010 | 2 |  
Atkins | 5204549DG0010 rev 2.docx Page 18 of 179
 

 

Figure 2.2 – Location of Dunn’s Park Discharge Outfall  



 
 

 

5204549DG0010 | 2 |  
Atkins | 5204549DG0010 rev 2.docx Page 19 of 179
 

2.1. Current Youghal WwTP Operations  
The current WwTP has a biological treatment capacity of 16,000 P.E. The treatment process comprises the 
following:  

 Inlet works providing screening, grit removal, and fat, oil and grease (FOG) removal; 

 A screened stormwater overflow (2no. storm tanks); 

 Four Sequence Batch Reactor (SBR) tanks for Biochemical oxygen demand (BOD) removal and 
Nitrification; 

 Balance tank for treated wastewater; 

 Final effluent pumps; 

 Sludge treatment facilities including a picket fence thickener, a sludge dewatering system and a sludge 
storage tank; and, 

 UV treatment of the final effluent. 

The WwTP has been designed for the future provision of phosphorus removal. The Emission Limit Values (ELV’s) 
for Youghal WwTP are as follows. Refer to Table 2.1. 

Table 2-1 - Current ELVs for Youghal WwTP. 

Parameter Emission Limit Value 

Biological Oxygen Demand 25 mg/l 

Chemical Oxygen Demand 125 mg/l 

Suspended Solids 35 mg/l 

Total Nitrogen (as N) 15 mg/l 

pH 6-9 

The current design of the WwTP is as follows:  

Inlet Pumping Station 

Dunn’s Park Pumping Station consists of 3 no. low level foul pumps and 2 no. high flow pumps which convey the 
wastewater to the inlet works. Flows of up to 300 l/s are pumped to the inlet works and undergo preliminary 
treatment (screening and grit removal). Flows in excess of flow to full treatment (125 l/s) are spilled to two storm 
tanks following grit removal with the first storm tank acting as a blind tank (to capture the first storm flush). When 
the storm water tank capacity has been reached, a signal is automatically generated at Dunn’s Park pumping 
station to reduce flow to the WwTP to the Flow to Full Treatment (FFT) rate. Storm flows are recycled to the main 
process flow upstream of FFT measurement when the flow decreases below FFT minus Dry Weather Flow (DWF) 
with flow being returned at an appropriate rate likely to be equivalent to DWF. 

Preliminary Treatment 

Flows entering the treatment plant undergo screening, de-gritting and grease removal. This unit consists of 
screens, screening compactors operating in a duty / assist / common stand-by mode. Each combined unit is fitted 
with a 6mm manual bypass screen. The tank is aerated to assist grit removal. A slow rotating screw drains the 
screenings and transports the waste to a collection sump. Gross solids are removed using a minimum of 
duty/standby automatic 6mm screens (in 2 directions) capable of treating all flows up to 300 l/s. FOG removal is 
provided at the plant. A maximum of 20 mg/l FOG is permitted to pass through to full treatment. 

Sequential Batch Reactors (SBRs) 

There are 4 no. identically sized SBR tanks at the treatment plant and they are operated on a predetermined 
schedule consisting of the following phases: Fill/Anoxic, Fill/Aerate, Aerate, Settle and Decant. The SBR tanks 
provide the following functions:  

 Balance Tank; 

 Anoxic Tank; 

 Aeration Basin; and, 

 Settlement Tank. 



 
 

 

5204549DG0010 | 2 |  
Atkins | 5204549DG0010 rev 2.docx Page 20 of 179
 

The SBR cell contents are mixed (tanks are installed with mixers) without aeration, to provide an anoxic 
environment to facilitate nitrification. After a short period, aeration is provided by fine bubble diffusers and blowers 
to achieve BOD removal. Only two tanks can be in “Aerate” mode at any given time. Once aeration has finished, 
the Settlement phase begins, followed by decanting of the clarified effluent.  

Final Effluent Balance Tank  

Treated effluent from the SBRs enters the final balance tank and from there it is pumped to the discharge at the 
outfall. The pumps operate in duty/standby mode.  

Final Effluent 

The final effluent currently outfalls to the existing sea outfall Dunn’s Park (SW000) which comprises a 750mm 
diameter outfall to the Blackwater Estuary. 

Sludge Treatment 

Towards the end of the decant phase, Waste Activated Sludge (WAS) is removed from each of the SBR cells via 
WAS pumps which operate continuously during the waste period and conveyed to the picket fence thickener. 
Sludge is then pumped to the centrifuge for dewatering. The pumps are positive displacement and operate in a 
duty / standby mode. The sludge cake then enters a skip to be removed off site.  

Stormwater and Emergency Overflows associated with Youghal WwTP: 

 SW002 - Storm Water Overflow from Greenpark Pumping Station; 
 SW005 - Storm Water Overflow from Front Strand Pumping Station; 
 SW006 - Storm Water Overflow from Greenpark Pumping Station; 
 SW007 - Storm Water Overflow from Dunnes Park Pumping Station; 
 SW008 - Emergency Overflow from Foxhole Pumping Station; 
 SW010 - Storm Water Overflow from Summerfield Pumping Station; and, 
 SW011 - Storm Water Overflow from Dunnes Park Pumping Station. 

 

2.2. Description of Baseline Scenario  
The baseline scenario including a description of the relevant aspects of the current receiving environment has 
been considered as part of this EIAR through the collection and collation of baseline data including analytical 
data where relevant (noise levels). A detailed description of the current receiving environment is presented in 
relevant sections for each environmental topic.  

 

2.3. Consideration of Reasonable Alternatives 
This section outlines the alternatives considered to meet the identified requirements outlined in Chapter 1 – 
Introduction and Methodology, of this EIAR. The requirement to consider alternatives within the EIAR is set out 
in Annex IV (2) of the EIA Directive (2014/52/EU) which states: 

 ‘a description of the reasonable alternatives (for example in terms of project design, technology, location, size 
and scale) studied by the developer, which are relevant to the proposed project and its specific characteristics, 
and an indication of the main reasons for selecting the chosen option, including a comparison of the 
environmental effects.’ 

 

2.3.1. Assessment Methodology  
2.3.1.1. Types of Alternatives  

The EPA's 'Guidelines on the information to be contained in Environmental Impact Assessment Reports' (2022) 
(hereafter referred to as 'the EPA Guidelines') outlines different types of alternatives that should be considered 
in an EIAR. These include, do nothing scenario; alternative processes; alternative locations; alternative layouts; 
alternative designs; and alternative mitigation measures. 

The approach adopted for this assessment was first to identify where there were reasonable alternatives to all 
elements of the project then to consider the impact of these alternatives (if any) on the environmental factors 
used in this EIAR. Where an impact was identified, this effect was compared with the assessed effect of the 
‘Project’. 

An indication of the main reasons for the option chosen, taking into account the effects of the project on the 
environment and including a comparison of their environmental effects is what is required by the Directive. As 
the EPA (2022) guidance notes: ‘It is generally sufficient to provide a broad description of each main alternative 



 
 

 

5204549DG0010 | 2 |  
Atkins | 5204549DG0010 rev 2.docx Page 21 of 179
 

and the key issues associated with each option. A detailed assessment (or 'mini-EIA') of each alternative is not 
required.’ 

2.3.1.2. Limitations and Assumptions  

The degree to which it is possible to assess alternatives depends on the amount of information available for each 
alternative.  

 

2.3.2. Consideration of Reasonable Alternatives  
2.3.2.1. Do Nothing Scenario  

The do nothing scenario is the continuation of the existing baseline i.e. discharge treated effluent from Dunn’s 
Park as a temporary discharge outfall. Youghal WwTP will continue to operate in its current format and capacity. 

Doing nothing has therefore been rejected as an alternative. Notwithstanding this, environmental effects of doing 
nothing have been assessed as part of this EIAR and the outcome for all environmental topics are summarised 
below. 

Landscape & Visual 

The do nothing scenario is what is currently occurring onsite, that is the continuation of the WwTP in its current 
format and capacity and the use of Dunn’s Park outfall as a discharge outfall. The significance of the do-nothing 
effect would be neutral and long-term duration for landscape and visual receptors. 

Air Quality and Odour and Climate  

In this scenario, the existing discharge would remain temporary and the WwTP will continue to operate in its 
current format and capacity. This scenario does not involve any new works since it relates only to continuing the 
existing discharge outfall. The existing monitoring occurring onsite as part of the existing WwDL licence (Reg No. 
D0139-01) at the WwTP results in a non-odorous final effluent at the discharge point. Due as there would be no 
changes, there would be no change in terms of environmental impact in relation to air quality, odour, and climate. 

Noise & Vibration 

In the Do Nothing Scenario, the current operations of the Dunn’s Park discharge outfall will continue to operate 
as a temporary discharge point. The prevailing noise environment as measured, will remain unchanged.  

Land & Soils  

There would be no difference in the ‘do nothing’ scenario, i.e. the existing baseline; discharge treated effluent 
from Dunn’s Park as a temporary discharge outfall and Youghal WwTP will continue to operate in its current 
format and capacity. The project will not have any effect on land, soils and geology.  

Traffic  

There would be no difference in the ‘do nothing’ scenario, i.e. the existing baseline; discharge treated effluent 
from Dunn’s Park as a temporary discharge outfall and Youghal WwTP will continue to operate in its current 
format and capacity. The project will remain as is and will not have any effect on traffic. 

Cultural Heritage  

The ‘do nothing’ scenario is continuation of the existing baseline, i.e. discharging treated effluent from Dunn's 
Park with the ongoing operation of the WwTP and would result in no likely effects on the cultural heritage 
resource. 

Population and Human Health 

There would be no difference in the ‘do nothing’ scenario, i.e. the existing baseline; discharge treated effluent 
from Dunn’s Park as a temporary discharge outfall and Youghal WwTP will continue to operate in its current 
format and capacity. The project will remain as is and will not have any effect on population and human health. 

Biodiversity  

As noted, there are no physical changes occurring with Dunn’s Park discharge outfall and there are no changes 
required to the existing infrastructure to facilitate the project, therefore no demolition, construction or 
decommissioning phases will occur (this is described in full in Section 2 of this EIAR). In the absence of the 